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QUALITY TEST REPORT FOR CESIUM CARBONATE
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Compsto Conent Reirmens xw

CsF =99% >99%

Li <10ppm 2ppm

Na <200ppm 11ppm

K <200ppm 5ppm
Rb <5000ppm 460ppm

Ca <50ppm 9ppm

Mg < 10ppm 1ppm

Al <20ppm 2ppm

Fe <200ppm 10ppm

Pb <10ppm 2ppm

Si < 10ppm 10ppm
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